FOR TREKKING BIKE ONLY

ROAD TIRE FITTING SIZE
Up to 700 x 44C

NUR FUR TREKKINGRADER

KOMPATIBLE REIFENGROSSEN
Bis 700 x 44C

UNIQUEMENT POUR VELO TREKKING

COMPATIBILITE TAILLES DE PNEUS
Jusqu'a 700 x 44C

SOLO PARA BICICLETAS DE PASEO

MEDIDAS PARA RUEDAS DE CARRETERA
Hasta 700 x 44C

SOLO PER BICI DA TREKKING
COMPATIBILITA' RUOTA
Sino a 700 x 44C
TYLKO DO ROWEROW TREKKINGOWYCH
ROZM. OPON SZOSOWYCH
Az do 700 x 44C
~owF2TI\1 OER
POV a2 78
700 X44CE T
OjUE A HE AE
2 E{0[0] H2t 5| & Af0|2
700 x 44C 0|5}
EEANRKRITE
BEERAWE
700 x 44C

INSTALLATION / MONTAGE / INSTALLATION / INSTALACION / INSTALLAZIONE / MONTAZ / Bifsi 5%

DEFENDER™ TX (FRONT)

(Front)

1. Montageblech
Klemmverschluss
Montagestreben

1x M5 Mutter

4x M5 x 8 mm Schraube
1x M5 x 45 mm Schraube
2x L-formiger Gabeladapter
1x M6 x 10 mm Schraube
2x Kabelbinder

1.
2.
3.
4,
5.
6.
7.
8.
9.

CENOOr LN

1. Uchwyt montazowy 1
2. Dzwignia regulacji 2.
3. Wsporniki 3.
4. Nakrgtka M5 x 1 szt 4.
5. Sruby M5 x 8 mm x 4 szt 5.
6. Sruby M5 x 45 mm x 1 szt 6.
7. Adapter widelca x 2 szt 7.
8. Sruby M6 x 10 mm x 1 szt 8.
9. Opaski zaciskowe x 2 szt 9

Patte de fixation

Levier de réglage

Pattes de fixation

Ecrou M5 x 1pce

Vis M5 x 8mm x 4pces

Vis M5 x 45mm x pce

Adaptateur pour fourche en forme de L x 2 pces
Vis M6 x 10mm x Tpce

Collier Rilsan x 2pces

Soportes

NP O WN S

Bridas x 2 pcs

ROINT ST vk 1. OR2E B2l
ARLIN— 2. 2 8y

STHIHD 3. Ay

M5Fwk X 1@ 4 M5 Z2EHE x 1M

M5 X 8 mm )Lk X 448 5.M5x 8 mm EE x 4 7
M5 X 45 mm R)Uk X 118 6.M5 x 45 mm 2E x 174
L& J4—0 7HTH— X 2@ 7L EZIEE x 2

M6 x 10 mm R)Uk X 1@ 8.MB6 x 10 mm £E x 174
JvTHA X 2@ 9. {Ef0| x 2 7}

Soporte para el montaje
Ajuste de la longitud

Tuerca para Tornillo M5 x 1 pc
Tornillos M5 x 8 mm x 4 pcs
Tornillo M5 x 45 mm x 1 pc
Adaptador en L para horquilla x 2
Tornillos M6 x 10 mm x 1 pc

Mounting Bracket
Adjusting Lever

Support Legs

M5 Bolt Nut x 1 pc

M5 x 8 mm Bolts x 4 pcs
M5 x 45 mm Bolt x 1 pc
L shape Fork Adapter x 2
M6 x 10 mm Bolt x 1 pc
Zip Tie x 2 pcs

CENDOrONS

Morsetto d'aggancio

Leva di regolazione

Bracci di supporto

Vite a dado M5 x 1pz

Viti M5 x 8 mm x 4 pz
Vite M5 x 45 mm x 1 pz
Adattatore forcellaa L x 2
. Vite M6 x 10 mm x 1 pz
Fascette x 2 pz

CENPOr N

1. LEEER

2. BEER

3. EEREER

4. M5 8553 x 158

5. M5 x 8 mm $%#k x 4 8
6. M5 x 45 mm $F#% x 1 58
7. L BEIREER x 2 /7
8. M6 x 10 mm ik x 158
9. RFH x 2 &

23

MOUNT ON BIKE with RIGID FORK / MONTAGE AN STARRGABELN / MONTAGE SUR VELO AVEC FOURCHE RIGIDE / MONTAJE EN BICICLETAS CON HORQUILLA RIGIDA / MONTAGGIO
SU BICI CON FORCELLA RIGIDA / MONTAZ NA ROWERZE ze SZTYWNYM WIDELCEM / UUwRI#—IADMb{31F / B|AE T3 A0 Z&tsp7| /R KRB E N I X E X

M5 x 45 mm 3
Bolt + nut

4 mm
e Allen key

8 mm open end wrench

Y AN

Hold the bolt nut and tighten the bolt at
the same time.

Fixieren Sie die Mutter, wahrend Sie die
Schraube anziehen.

Montage sur vélo avec fourche rigide.
Sujetar la tuerca y apretar el tornillo al
mismo tiempo.

Tenere il dado della vite e stringere la
vite insieme.

Trzymajac nakretke, dokreé $rubg w
tym samym czasie.
FYNEMMRIEDSIKIVNERHS TEELET .
£E L{ES AT|2 1% 5 SA0| 2E5
ZO|MAIR.

ERARORTEBRTHE R -

U

o ﬁ@\
% 4 mm Allen Key

1.5 N.m

Install the support legs on both sides.

Befestigen Sie die Montagestreben auf beiden Seiten.
Installer les pattes de fixation de chaque cotés.
Instalar los soportes de las patas en los dos lados.
Installare il supporto piedini su entrambi i lati.
Zamontuj wsporniki po obu stronach.

X E T4 — 0 TUROE YA RICEROAHIFET .
E3 UE S| 2|R|HE FASHIAIR.
RBEBHRNDEZEMARREER

Recommended Torque

Lift the lever and adjust the support legs to
proper length on both sides.

Offnen Sie die Klemmverschliisse und stellen Sie
die Lange der Montagestreben auf beiden Seiten
passend fur Ihr Fahrrad ein.

Soulever le levier et ajuster les pattes de fixation
a la longueur nécessaire des deux cotés.
Ajustar la longitud de las patas en ambos lados.
Alzare la leva e regoalre i supporti in modo
corretto su entrambi i lati.

Podnie$ dzwignig i dopasuj wsporniki po obu
stronach.

BELN—7%Z LIS IHE @RS ICHEE L. BE
UI\—ZTFIFET.

ZHYHE 22 2 AR(HE Aok 20|12 ZHSHIAL.

ZHO| BLIH HHE LHEIHAIR.

RHEMAARERE > CTRBERNRERER
LRNE -

3 mm
Allen key

Recommended Torque
1.5 N.m

Tighten all bolts after installation is
complete.

Ziehen Sie alle Schrauben nach der

korrekten Montage mit dem

empfohlenen Drehmoment an.

Serrer toutes les vis lorsque

l'installation est terminée

Apretar todos los tornillos cuando la

instalacion se haya completado.

Stringere entrambi le viti dopo

l'installazione.

Dokre¢ wszystkie $ruby po

zakonczeniu montazu.

TIVH—DmEY A ROIRIVNERHHE T

HINTORIVMLODDEMEOTVD
CEERBLTLIEE L,

LAt 2EE 20| BE EES ZO|HAIR.

LZRTHE  BEBKRBREEHDEHR

FIBE&H: -

MOUNT ON BIKE with SUSPENSION FORK / MONTAGE AN FEDERGABELN / MONTAGE SUR VELO AVEC FOURCHE A SUSPENSION / MONTAJE EN BICICLETAS CON SUSPENSION EN
LA HORQUILLA / MONTAGGIO BICI CON FORCELLA / MONTAZ NA ROWERZE z WIDELCEM AMORTYZOWANYM / H#ZAYYayTx—I~A0mMb{tF / MAHM T3 24 70f 22517 /

ERBEEIXER

OPTION 1 OPCJA1

OPTION 1 Montage mit Montaz za
. Schraube pomocay $ruby

Install with .
Bolt OPTION 1 BSA#E
iiiiiiiii Installer avec vis RIVNTOEDFF
[} ) <
i \% | OPCION 1 MEH 1
| \\\\\\\\\\ 3 Instalar con tornillo %_E_'%!i’
{ MB x 10 mm ! OPZIONE 1 1
! Bolt 1 Install la vit
Li’i?iiii‘ nstallare la vite mﬂ?ﬁiﬁ

OPTION 2 OPCJA 2
OPTION 2 Montage mit Montaz za pomocg
. Kabelbindern opasek zaciskowych
Install with OPTION 2 H;ﬁﬁ‘i—z v
- 3753
Zip Ties Installer avec Iy TIA TORDRIF
colliers Rilsan ﬁEJ! 2
OPCION 2 Z-Efo] "2t
Instalar con bridas 5 2
OPZIONE 2 .
Installare le fascette PRI ZE

4 mm A\\;m key ’
L DS

Install the L shape Fork Adapter as shown.

Montieren Sie den L-férmigen Gabeladapter wie
dargestellt.

Installer I'adaptateur pour fourche en forme de L.
Instalar el adaptador en L en la horquilla como se
muestra

Installare |'adattatore forcella a L come indicato.
Zamontuj adapter widelca, jak na rysunku.
BROKSICLE T —o T 5 TH—=TOYNT+—D
[CERORHFET

224 20| L¥ 3 O{HEIS BN,
KERERXMAIELE L B2RIREES -

4 mm Allen key

Install the support legs on both sides.

Befestigen Sie die Montagestreben auf
beiden Seiten.

Installer les pattes de fixation de chaque

cote.

Instalar los soportes de las patas en
ambos lados.

Installare i supporti piedini da ambo i lati
Zamontuj wsporniki po obu stronach.

IR RO 74— TYRICRDRHIET .

23 9% 200 2ACHE FHTHIAIL.
RE TS EREENZREMRBEERS L -

Lift the lever and adjust the support legs to proper
length on both sides.

Offnen Sie die Klemmveschliisse und stellen Sie die
Lange der Montagestreben auf beiden Seiten passend
fir Ihr Fahrrad ein.

Soulever le levier et ajuster les pattes de fixation a la
bonne longueur des deux cotés.

Ajustar la longitud de las patas en ambos lados.

. Alzare la leva e regoalre i supporti in modo corretto su
entrambi i lati.

Podnie$ dzwignie i dopasuj wsporniki po obu stronach.
RAEUN—7Z L F 2B SRS ISR, #HELU/N—
Z NI CEELEY.

23 YHS B2 3 NAICIS HES L0|2 ZHSHUIL.
ZHO0| BLIH HE H2IHAIR.

FEmARRERE - ETRAREBRNRERER
LIRS -

Recommended Torque
1.5 N.m

Tighten all bolts after installation is complete.

Ziehen Sie alle Schrauben nach der korrekten
Montage mit dem empfohlenen Drehmoment an.
Serrer toutes les vis lorsque l'installation est
terminée.

Apretar todos los tornillos cuando la instalacion
se haya completado.

Stringere entrambi le viti dopo l'installazione.
Dokre¢ wszystkie sruby po zakoriczeniu montazu.

TIVI—DEY A RORIVNERFHDET

HINTORIVIH LoD EMEOTNDTE%Z
HEERL TS L,

LA ARE 20| RE ZEE Z0|HAIR.

LRTME  BEBKREZBEDERENERM

User's Guide

(ENTDE PR TEs L XPL P TKRECHY

* Tools required: 3 & 4 mm Allen keys /

* Bendtigtes Werkzeug: 3 & 4 mm Innensechskant-Schliissel /
* Outillage requis: Clés Allen de 3 & 4mm /

* Herramientas necesarias: Llaves Allen de 3 & 4 mm /

* attrezzo necessario: brugola da 3 e 4 mm /

* Potrzebne narzedzia: Imbusy 3 & 4 mm /

*EAY =L B3mmABLYF. AmmAAL Y F. 8mmA—T U RINF
*=Q A3 &4 mm |2 3|

*PI®IA 384 mm ERT

WARNING

(Front)

(Rear)

Make sure the fender is aligned with tire. Tighten all
bolts after installation is complete.

Adjust DeFender™ for proper tire clearance. Improper
angle or tire clearance may cause damage to DeFender™
or your bike and may cause bodily harm.

Recommend to adjust the DeFender™ as close to
the tire for better dirt coverage.

Stellen Sie sicher, dass das Schutzblech korrekt auf den
Reifen ausgerichtet ist. Ziehen Sie alle Schrauben nach der
korrekten Montage mit dem empfohlenen Drehmoment an.
Achten Sie auf ausreichend Abstand zwischen Reifen und
Schutzblech. Falsche Ausrichtung oder zu geringer Abstand
konnen zu Beschadigungen des Schutzbleches, des
Fahrrades sowie zu kérperlichen Schaden fuhren.

Das Schutzblech sollte fiir besten Schutz einen
relativ geringen Abstand zum Reifen haben und
diesen optimal abdecken.

S'assurer que le garde boue est aligné avec le pneu.
Serrer toutes les vis quand l'installation est terminée.
Positionner le Defender™ pour assurer le dégagement du
pneu. Un positionnement ou un dégagement de pneu
incorrect peuvent provoquer des dégats au Defender™
ou au vélo ou causer des dégats corporels.

Il est recommandé de positionner le Defender™ aussi
prét que possible du pneu pour plus d'efficacité.

Asegurese que el guardabarros esté alineado con la
rueda. Apretar todos los tornillos para completar la
instalacion.

Ajustar DeFender™ para conseguir la proteccion apropiada.
Si el angulo estd mal ajustado puede causarle dafos al
usuario y a la bicicleta.

Ajustar DeFender™ para conseguir la proteccion
apropiada. Si el angulo estd mal ajustado puede
causarle dafos al usuario y a la bicicleta.

Assicuratevi che il parafango sia allineato correttamente.
Stringere le viti dopo I'installazione.

Regolare il Defender™ per un perfetto allineamento.
L'errata angolazione o allineamento potrebbe causare
danni al parafango Defender™ o alla bici e farvi del male.

Si raccomanda di regolare il Defender™ il piu vicino
possibile alla ruota per evitare lo sporco.

Upewnij sig, ze btotnik jest wyréwnany z opona. Dokreé
wszystkie $ruby po zakoriczeniu montazu.

Dopasuj prawidtowo btotnik do opony. Niewtasciwy kat
lub przeswit moze spowodowac uszkodzenie btotnika lub
roweru oraz moze spowodowac obrazenia ciata.

Zalecamy dopasowac btotnik dosé blisko opony dla
lepszego wytapywania btota.

TIVI =D PICHUTESESEOHIFSN TV EZHEIEL T
LIEEWVLBDRIINTET UIcS, T RTDIRIVNERH TIEE L,
TIVI DA VICTFHUSVKSIC T4 T TV — TXDHH
DRETEFHELTLIEE WV RBYBEY A PIUT SV RET4TT
V= TXBULKBBGEEERIBS B D S AZE b T8N D
HOHEY .

TATIVY— TXESA VDR ZESH HIEEALUTHLET.
FOBVERITMRZF D ENTEET,

T} Ef0|0j7} SHF2A| HHE|O] Q=X HRISHIAL.

M7t 92E S0 BE ZES ZO[AAIL.

SHEA| LRI Ef0[0] 228 2P ZFHIAIQ. HRE

3, HAEE 2 Ei E0[0] 224 HIE| U AFHHE

SAAIZ 4 QLoD Aj0] AZ3t HAFS U2 4 UL
G M52 IeHat517]913) Eto|ojef CImD 7+
TPA ZHsHe e AAFCL,

fjo

HERIEIRMEMBE PR IR - ZRTME © AER
KIRZ RPN EHBRTERM -

AAEESHRER - HRERBERREREE TS
R WERASEZE -
TERZREREAERINE - SESRERN

BEUR -




N

DEFENDER™ TX (REAR)

L-formiges Montageblech
Klettgurt
Montagestreben
Klemmverschluss

Ix M5 Mutter

Ix M5 x 26 mm Schraube

(Rear)
2x M5 x 8 mm Schraube

NooprwNn

Patte de fixation en L
Fermeture Velcro
Pattes de fixation
Levier de réglage

Ecrou M5 x 1 pce

Vis M5 x 256 mm x 1 pce
Vis M5 x 8 mm x 2 pces

NooaprwNns

Soporte en L

Gancho y correa para ajuste
Soportes

Ajuste de longitud

(Front)

Tuerca para tornillo M5 x 1 pc
Tornillo M5 x 25 mm x 1 pc
Tornillo M5 x 8 mm x 2 pcs

Noorwon=

Adattatore a L

Gancio rapido

Bracci di supporto
Leva di regolazione
Vite a dado M5 x 1 pz
Vite M5 x 25 mm x 1 pz
7. Viti M5 x 8 mm x 2 pz

1. L shape Bracket

2. Hook and Loop Fastener
3. Support Legs

4, Adjusting Lever

5. M5 Bolt Nut x 1 pc

6. M5 x 25 mm Bolt x 1 pc
7. M5 x 8 mm Bolts x 2 pcs

Dos P

Pre-set the rear fender as shown. Install the support legs on both sides.

Bereiten Sie das Schutzblech wie
dargestellt vor.

Pré-ajuster le garde-boue arriere
comme indiqué.

Colocar el guardabarros trasero
como se muestra.

Preinstallare il parafango
posteriore come indicato.

Ustaw tylny btotnik, jak pokazano
na rysunku.

BODKSIC. U7 TV —ZBHEICHTHNET,
Jut 20| 2(0f HCHES T of| U SUC
KBTS RIBFRAEN

Befestigen Sie die Montagestreben auf beiden
Seiten.
Installer les pattes de fixation des deux cotés.

Installare il supporto piedini su entrambi i lati.
Zamontuj wsporniki po obu stronach.
XHEHZERRIOUT TURICERDHIFET .
CEOIR Y2 ZT0| AL FESHIAIL.

RIRZBHNDEZRMEEREER -

M5 x 25 mm -
Bolt + nut

np

8 mm open end wrench

Hold the bolt nut and tighten the
bolt at the same time.
Befestigen Sie den Klettgurt wie dargestellt.

Instalar los soportes de las patas en ambos lados.

Install the fender with Hook and Loop Fastener as shown.

Ensure the hook and loop fastener will not interfere with water bottle holes.

Stellen Sie sicher, dass der Klettgurt nicht die Flaschenhalteraufnahme abdeckt.
S'assurer que la sangle Velcro de maintien n'interfére pas avec les trous prévus
pour le porte-bidon.

Asegurese que la correa no interfiere con los agujeros para colocar el portabiddn.
Assicuratevi che il gancio rapido e la fascetta non interferiscano con i fori del
porta borraccia.

Upewnij sig, ze paski rzepowe nie bedg kolidowa¢ z otworami na koszyk bidonu.

NIVIORNSY THRRNLT —IBROFIFRICTFSUE VK S ICETHiEZ#RLE T .
AEY ATYA M2 AE AERE 28 A 0|2 & I2(0f HAISHA| DHIAIR.

BAERLZERUE  EREERMNTIETIRERE -

AN 72
Lift the lever and adjust the support legs to
proper length on both sides.

Tighten all bolts after installation is complete.

User's Guide

ANGLE ADJUSTMENT

Uchwyt

Pasek rzepowy

Wsporniki

Dzwignia regulacji
Nakretka M5 x 1 szt
Sruba M5 x 25 mm x 1 szt
Sruby M5 x 8 mm x 2 szt

NooprwNn

LT Srvk
N)VoORNS YT

il

BELIN—

M5Fwhk X 118

M5 x 25 mm 7Lk X 1@
M5 X 8 mm 7Lk X 21@

Noarwon

L& gepl

AEM AZHA

Z||Ch

EXE L]

M5 E2E HE x 174

M5 x 25 mm £E x 17
M5 x 8 mm 2E x 2 74

Adjust DeFender™ for proper tire clearance. Improper
angle or tire clearance may cause damage to DeFender™
or your bike and may cause bodily harm.

Noorwons

Recommend to adjust the DeFender™ as close to
the tire for better dirt coverage.

L BEER

. RRBERINE

RREER

Achten Sie auf ausreichend Abstand zwischen Reifen und
Schutzblech. Falsche Ausrichtung oder zu geringer Abstand
konnen zu Beschadigungen des Schutzbleches, des
Fahrrades sowie zu kérperlichen Schaden fuhren.

MG 1253 x 158
M5 x 25 mm ##% x 158
M5 x 8 mm #ih x 2 8

Das Schutzblech sollte fiir besten Schutz einen
relativ geringen Abstand zum Reifen haben und
diesen optimal abdecken.

Positionner le Defender™ pour assurer le dégagement du
pneu. Un positionnement ou un dégagement de pneu
incorrect peuvent provoquer des dégats au Defender™ ou
When the mounting position is au vélo ou causer des dégats corporels.
confirmed, install the L shape
Bracket in proper position. Il est recommandé de positionner le Defender™ aussi
prét que possible du pneu pour plus d'efficacité.
Befestigen Sie das L-férmige
Montageblech, sobald Sie die
endglltige Montageposition
festgelegt haben.

Quand la position de montage
est définie, installer la fixation en
forme de L a I'endroit adéquat.
Cuando se haya confirmado la
posicion de montaje, instalar el
adaptador en L en la posicion
adecuada.

Quando la corretta posizione
viene trovata, installare
I'adattatore a L.

Gdy pozycja montazowa jest
prawidtowa, nalezy zamontowac
wspornik w ksztatcie litery L w
odpowiednim potozeniu.

B E#R LS., LBITSTvh
ZIEUVWMIBICIDFIF T ZE W,
A2 QU2 2o, LY Baplg
2125t 212]0fl ZASHAIR

Ajustar DeFender™ para conseguir la proteccién apropiada.
Si el dngulo estd mal ajustado puede causarle dafos al
usuario y a la bicicleta.

Ajustar DeFender™ para conseguir la proteccion
apropiada. Si el angulo esta mal ajustado puede
causarle dafios al usuario y a la bicicleta.

Regolare il Defender™ per un perfetto allineamento.
L'errata angolazione o allineamento potrebbe causare
danni al parafango Defender™ o alla bici e farvi del male.

Si raccomanda di regolare il Defender™ il pit vicino
possibile alla ruota per evitare lo sporco.

Dopasuj prawidtowo btotnik do opony. Niewtasciwy kat
lub przeswit moze spowodowac uszkodzenie btotnika lub
roweru oraz moze spowodowac obrazenia ciata.

ERLRUER  BEEFENUSE
1 LEEERETELEA BE
BE” B

—E: Zalecamy dopasowac btotnik dosé blisko opony dla
lepszego wytapywania btota.

TIVI DI PICTFBUSVKSIC, T4 T — TXDHH
DRESZEFHBLTLIEE WV MEE YA P OUTSVRIET4TT
V= TX BULIFEEREZRIES B, s iZEaolcb g 28N h
HOHEY,

TATIVY— TXESA P DIERZ S BHIEELILLTHLHET,

3 mm Allen key FOBVRRITMRZF SN TEETT,

HHEA] CIBICto) Ef0[Of 2143 s ZHSHIAQ. BRE
93], {3t 2t L EL00] 21242 HC| 2 AHAS
AAAZ 4 9100 HA/0] A3 £HE US4 ULk

U Y52 Sthistct7|$lsl Eto]ofet CiH
7PdA 2Hsh= AE AEELCL

Recommended Torque
1.5 N.m

jin}
3
1N
o

Ziehen Sie alle Schrauben nach der korrekten

Fixieren Sie die Mutter, wéahrend
Sie die Schraube anziehen.
Maintenir I'écrou et serrer la vis en
méme temps.

Asegurese que la correa no
interfiere con los agujeros para
colocar el portabidén.

Tenere il dado della vite e stringere
la vite insieme.

Trzymajac nakretke, dokreé srube
w tym samym czasie.
FYNEIZIEHSRIVNERMD TERELE T .

£E LES AT 1% F SA0

Installer le garde boue avec la fixation Velcro comme indiqué.
Instalar el guardabarros con la correa como se muestra.
Installare il parafango con il gancio rapido come indicato.
Zamontuj btotnik paskami rzepowymi, jak na rysunku.
BDKICANIIORNSYTTII VI —ZROHIIET .

0%} 20| MK AIERE0) AEH HIYR2 DHAIL.

RETERARRERNTLZRER -

Offnen Sie die Klemmveschliisse und stellen Sie
die Lange der Montagestreben auf beiden Seiten
passend fur |hr Fahrrad ein.

Soulever le levier et ajuster les pattes de
fixation a la longueur nécessaire des deux cotés.
Ajustar la longitud de las patas en ambos lados.
Alzare la leva e regolare i supporti in modo
corretto su entrambi i lati.

Podnie$ dzwignie i dopasuj wsporniki po obu
stronach.

BELN—7Z LI @RS ICHEEL.
BEUN—ZTFCEELET.

ZHYHE 22 2 AHE H A Zo|2

ZASMAR.

Montage mit dem empfohlenen Drehmoment an.

Serrer toutes les vis lorsque l'installation est

terminée.

Apretar todos los tornillos cuando la instalacion

se haya completado.

Stringere entrambi le viti dopo l'installazione.

Dokrec¢ wszystkie sruby po zakoriczeniu montazu.

TIVF—DfES A RORIVNERHDET .

HINTORILID LoD D EMEOTND L =L T
<IEELY,

27t AR E 20| 25 ZEE Z0|HAIR.

ZHRTHE » AERKBERD D EHREEERS -

FRRESHERE - ERNERBERRIKERIES
MERKEHER  UERABZE -

HRFZREREIERNUE - PESRED
BEEUR -

EEE Z0|HAIR.

ERARORTFEBIRTH IR -

WARRANTY

2-year Warranty: All mechanical components against manufacturer defects only.

Warranty Claim Requirements

To obtain warranty service, you must have your original sales receipt. ltems returned without a sales receipt
will assume that the warranty begins on the date of manufacture. All warranties will be void if the product is
damaged due to user crash, abuse, system alteration, modification, or used in any way not intended as
described in this manual

* The specifications and design are subject to change without notice.

Please contact your Topeak dealer with any questions. For USA customer service, call: 1-800-250-3068
www.topeak.com

GEWAHRLEISTUNG

2 Jahre Gewahrleistung auf alle verbauten Teil
Gewahrleistungsanspriiche
Sie bendtigen Ihren Originalkaufbeleg um den G

jedoch nur gegen Herstellermangel

Service zu erhalten. Bei Artikel die ohne Kaufbeleg

eingesendet werden, wird davon ausgegangen, hrleistung mit dem Herstellun tum beginnt. Alle
Gewahrleistung- sans verden ungultig, wenn der Artikel auf Grund eines Unfalls beschadigt oder
zweckentfremdet wurde, € nanderungen oder andere Veranderungen vorgenommen wurden oder der Artikel

anderweitig verwendet wurde m Handbuch beschrieben.

* Anderungen in Design und Eigenscl diirfen keiner vorherigen Ankindigung

Topeak Produkte sind ausschlieBlich im Fahrradfachhandel erhaltlich. Bitte nehmen Sie Kontakt mit lhrem
nachsten Topeak Handler auf, um offene Fragen zu klaren. Fiir Kunden in Deutschland, Tel. 0261-899998-28.

GARANTIE

Garantie de 2 ans : toutes parties mécaniques contre tout défaut de fabrication.

Demande de garantie

Pour bénéficier de notre service de garantie, vous devez étre en possession de la facture d'achat originale. Sile
produit nous est retourné sans cette facture d'achat, nous considérons la date de fabrication comme début de
la garantie. Toute garantie sera considérée comme nulle si le produit & été endommagé suite a une chute, 8 un
abus, une surcharge, & un quelconque changement ou modification ou a une utilisation autre que celle décrite
dans ce manuel

* Les spécifications et 'apparence peuvent étre sujettes a certaines modifications

Contactez votre revendeur Topeak si vous avez a moindre question.

For USA customer service call : 1-800-250-3068 / www.topeak.com

20| BLIE YHE H2IHAIR.
HEMAARERE  CTRARERNRERER
LRNE -

GARANTIA

Disponen de 2 afos de garantia : Todos los componentes mecénicos con algdn defecto de fabricacion.
Requerimientos para Reclamacion de la Garantia

Para obtener la garantia debe disponer del justificante de compra, sin el recibo de compra se considerard como
fecha de inicio de la garantia la fecha de fabricacion. No se consideraran cubiertos por la garantia los articulos
dafiados por golpes, abuso o alteraciones del sistema, modificaciones, o utilizacion de otra manera o para otros
usos a los descritos en este manual

* Las especificaciones y disefio estan sujetos a cambios sin notificacion previa

Por favor, contacte con su distribuidor Topeak para cualquier pregunta. garantias@servixtt.com
www.servixtt.com, www.topeak.com

GARANZIA

2 Anni di garanzia : solo per difetti elettronici e meccanici di fabbricazione.

Condizioni di garanzia

Per usufruire della garanzia & necessario essere in possesso dello scontrino originale di acquisto. In caso il
prodotto ci venga restituito senza lo scontrino la garanzia decorrera dalla data di fabbricazione. La garanzia
decade qualora il prodotto venga danneggiato da uso improprio, sovraccarico, modifiche o utilizzato in maniera
diversa da quella descritta nelle presenti Istruzioni d'uso.

* Le caratteristiche del prodotto possono essere cambiate senza preavviso

| prodotti Topeak sono in vendita nei negozi specializzati per ciclisti. Per ogni richiesta o chiarimento rivolgetevi
al rivenditore Topeak pili vicino. Sito web: www.topeak.com

GAWARANCJA

2 lata gwaranciji: Na wady fabryczne wszystkich cze$ci mechanicznych

Warunki korzystania z gwarancji

Aby uzyskac serwis gwarancyjny, nalezy posiadac oryginalny dowod zakupu. Gdy produkt reklamowany jest bez
paragonu zakfadamy, ze gwarancja rozpoczyna sie od daty produkcji. Wszystkie gwarancje sa niewazne jesli
produkt zostat uszkodzony na skutek wypadku, naduzycia, zmiany, modykacji lub wykorzystywany w jakikolwiek
sposob niezgodny z opisanym w niniejszej instrukcji

* Specykacja i projekt moga ulec zmianie bez powiadomienia.

W przypadku jakichkolwiek pytar skontaktuj sig ze sprzedawcy lub importerem Topeak.

{* i #A kY

THAB KD | W EORKC & SRHBROTRINRTT
{% B O 58 R

RIERIBICE. CHABOEHOASTARENAETY, BREELTRIZEI B0 RIAMEWEEARD
SERSETVREET, SRROFMBEISSHNBR, BEF. WE. BLUTORRHBBIDEAROBRUN
DTEFIC & BUBIHRE T SNF t v, ML MRS EREL T, BB LT OBRBABH SIS,
BROIBHBEORBIESEHCTRIBEBBILET,

* ARYIRTYA Y BRRDI S FEEEENBTENBOET.

io

ME-SRRIIEREERREETSRVROVILEGET.
CEMIE REOM—IERBGTENESE,
Website : www.topeak.jp

EXRS
B 24 B BE AU U2 AR HZTBY RE 2010] chelol 2447t BEELICH
£ 833 9% HR
B2 B2 HHIAS 27| oA BIEA R T0) BAZS HARO BLICL 701 Y450/ 9= B2, BE S
JHES) 1y 2120| HZURBE Y SE AUYZ IYBLICL 2 ABS MG 5 0l20| 3H0= 2|
LYERILL A8 08, 48, 92 ), $Z EE ASHBA0| T3t S0 A U7 ABE HP B

BZS U A QIELICE  * AEQ| HO0|L CIRIRIZ A
ETA| HEL U2 T2 oM 1Y JESELICE  HERQ|: (R)5H0|HEALE TEL031-8022-7510
HALO|E : www.hlsc.co.kr, www.topeak.com

REER

FREREHRMNRE - ARABERCEER  SERER  EREHRGEEAHANE
£ BREAENEEE « FATE « BTN « BESCRRSRAERRRPE CWERRESLSR
RERBAEIIAREEE -

*ARIDRBERBRBEEIET -

Topeak EmBRAIE N » 55559 Topeak & IRIERIITIHE

#Bik : www.topeak.com

B
OH
R
gQ
o
rE
Nl
utn
Ris
;O
>
T
[l




